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MODEL NO. JR3000V

ITEM PART NO. DESCRIPTION QTY NOTE
001 911241-2 Trapézfeju csavar M5x25 911241   4
002 315084-8 Fogaskerékház-fedél JR3000V   1
003 155896-5 Tömítés JR3000/V   1
005 214167-0 Siklócsapágy 12,7 JR3000V/3020   1
006 341462-6 Lap JR3020/JR3030/T   1
007 911225-0 Trapézfeju csavar M5x16 911225   2
008 163392-9 Lökorúd JR3000V (1630169E-tol)   1
009 212001-8 Tugörgos csapágy 708 212001-8   1
010 253816-4 Lapos Alátét 6 JR3000V   1
011 212115-3 Tugörgos csapágy 1216 212115-3   1
012 133244-8 Fogaskerék, komplett (új) JR30   1

INC. 11
013 251969-3 Imbuszcsavar M5x12 251969-3   1
014 253805-9 Lapos Alátét 18 JR3000V   1
016 321263-8 Áttételi tengely JR3000V   1
017 421162-5 #Gumi tömb JR3000V, leállítani   1
018 214167-0 Siklócsapágy 12,7 JR3000V/3020   1
019 341462-6 Lap JR3020/JR3030/T   1
020 911225-0 Trapézfeju csavar M5x16 911225   2
021 911251-9 Trapézfeju csavar M5x30 911251   2
022 159718-1 Fogaskerékház, komplett (15611   1
023 251295-0 Süllyesztett feju csavar M4*   2
024 285650-4 Csapágyfedél 54 JR3000V   1
025 211087-9 Golyóscsapágy 6200DDW 211087-9   1
026 961006-2 Seeger-gyuru S-10 961006-2   1
027 911215-3 Csavar   3
028 911256-9 Trapézfeju csavar M5x35 911256   2
029 421326-1 Szigetelo fedél JR3000V   1
031 265836-6 Csavar M8x9 JR3000V*   1
032 313075-3 Furészlap-befogó+F2583 JR3000V   1
033 163258-3 Vezeto saru (új) JR3000/V   1
034 941101-4 Lapos Alátét 5 941101-4   2
036 922216-6 Imbuszcsavar M5x14 922216-6   2
037 516063-1 Forgórész 220VJR3000/V   1

INC. 39,40,62
038 411612-8 Légterelo lap JR3000V   1
039 681613-2 Szigetelo alátét 1125/HR1800/S   1
040 211033-2 Golyóscsapágy 608LB 211033-2   1
041 253192-6 Lapos Alátét 14 253192-6   1
042 528705-5 Állórész 220V JR3000V   1
043 854810-5 NAME PLATE JR3000V   1
045 159482-4 Motorház, komplett JR3000V   1

INC. 64
046 665890-4 Kábel   1
047 682516-3 Kábelvédo 9,3-85   1
048 687052-4 Kábel-feszültségmentesíto 6870   1
049 911133-5 Trapézfeju csavar M4x18 911133   2
050 645173-8 Zajszuro kondenzátor   1
051 685718-0 Szivacsgumi lemez 9035N   1
052 911153-9 Trapézfeju csavar M4x28 911153   4
053 410068-2 Fogantyúburkolat JR3000V   1
055 911124-6 Trapézfeju csavar M4x14 6822   2
056 181026-2 Szénkefe CB-55 (CB-15)   1
057 643551-6 Szénkefetartó 5-8 CB-55-höz   2
058 651256-4 Kapcsoló SGEL106CV-1A, új*   1
059 411852-8 Kapcsoló-burkolat (PVC) 411852   1
060 646325-4 Fojtótekercs   1
061 911280-2 Csavar   2
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062 241631-8 Ventillátor*   1
063 258018-7 Rugós Csapszeg 2,5-8 JR3000V   1
064 263014-2 Gumi csapszeg 4 263014-2   1
065 263002-9 Gumi csapszeg 4 263002-9   1
066 443070-0 Lap 12x16 443070-0   1
067 443070-0 Lap 12x16 443070-0   1
068 256701-0 PIN 3   1
070 266090-5 Imbuszcsavar M5x15 266090-5*   1
071 343981-8 Lap (C) JR3020/JR3030/T   1
072 251969-3 Imbuszcsavar M5x12 251969-3   2
073 819063-3 MAKITA címke*   2
400 792003-5 SAW BLADE SET 3 pcs (21/22/23)   1
403 783202-0 HEX. WRENCH  4   1
404 410048-8 Csavarkulcs-tartó 410048-8   1
405 824539-7 PLASTIC CARRYING CASE   1
903 683345-7 VARNISHED POLYESTER TUBE 3-70   1
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